DTOME] 2016478 M21Y08-1

The Engine Specialist

@ @ @ @ ‘ INSTALLATION MANUAL

EXPREWIETL] F% =177 5—
GENESIS COUPE 200 TURBO

EXPREME Ti Titanium Muffler for (HYUNDAI) GENESIS COUPE 200 TURBO

# 440002 PART NUMBER
& GENESIS COUPE 200 TURBO APPLICATION

=]
AR
i

BHZAREE skkkkickiokkorkrk2p

English *kkkxkskkkkkkskkkkHp

O DK IRIAEF BRATHLHFELIEELY,
OEREHEDRITIIBEERELHETHELESLY,

Q@Y FITEBKRUNIAREL TSN,
ORFEERTIRYMITESINDEEERELXZNLT BEERABIELIIZSY,

TOMEIl #LEDE B LEIFHYAESSENET,
TOMEIF A=) LR I75—([FH—F VM EDETHE . BELOHRMELEHRLS:
HERRICHERNTY .

@ Please carefully read this manual prior to installation.

@ Please also refer to the HYUNDAI Service Manual with this Manual.

@ After the installation has been completed please keep this manual for future reference.
@ If the install was done in a shop please make sure to give this manual to the owner.

Thank you for purchasing another quality TOMEI product.

This TOMEI Powered product is designed to enhance exhaust flow efficiency to maximize
the engines true performance potential and with maximum weight reduction to help with
the cars overall performance for true competition use.




AR TRons BE, Hi-TOEAERELTE,

AIMTB (1)

=D %,

TIS—N\UH—1) Fyk M12(2)
@,
\S)
. 7322 F vk
ARk (1) M8 (1)

95 FINUR (2) QL

©

&
AT (8 Tyl M12(2)
= QD
HALUY— ,
INURSA— (1) . Fryope
LTa—4—(1) é D
mv’ REIVIE T BOLT-SMOOTH-PASTE REVARILE (1)

EXPREME AT vHh— (2) RILFRL—RAR—ZX (1) 6ALTF (1)

EEIZWELTEE nudciTRrsEcd.

IV UBEBRIE—RX -MLILUTF REEEE

Aii%’i

BAGIEEBERRERNMTY . Y—F YO ELNCFESN BRI NIZR->TEAL TS,
WARGZOHRY A TR DINREZ T-BELH. REDES-EFRBZTREL TS,

BIEET HEEUNANDEYMAFFEEODEN KRB LV IVDUEREBETHARAABYET,
WY ITORRIE, EYETE, REEEZFEALEVE, FARICOLEAVEIRTY

-
=]

BAZOBRYFFEIVOUVRUVID DU I —LRANAZT-RETIT TS,
WERERFICRDEMODBE - K KA HAREMEAH D=0, BLRIBRE R DY (%
HERIZIToTEELY,



1. ETHY—RTI5—DOmMYSNL
A CCTEBTIOEMBFIETY . SHOHMEBE AL, LT RBEEEEESBL TS,

INYT)—RAFRIGFEERYHN T,
IXJ—RMARIS—FRYNT,

o A—I XY —RATERYNT,
BEFREQOIFV—RANITS—N\UA—(GN-)ERYNT,
HETEHO7AO7/\—ERYsN T,

2. TOMEI F3=r9 LY I75—OB{t1+
[&HRILR-H Ry D B RE]
FEDRILE, AR YrOEREFRITTRIO®EY T,

Gl WwN =

<Fv A E AR ERET Lo >
AINALT A

A INAT B

HAL>2HY—ASSY

HR7vbk

Ty M12

Fvbk M12 [56.0~94.0N-m(5.7~9.6kgf-m)]
AUy

952 F 13K [25.0N-m(2.6kgm—h)]

ALY —/\UF

ALY —/\UR5/\—

252 RILE M8

25224 vk M8 [20.0~28.0N-m(2.0~2.9kgm—1)]
TI5—/I\H—

YO RLTa—HY—

RAEARILE M6 [8.0~12.0N-m(0.8~1.2kgm—F)]

SlElElClSle] el SISISISICIE] ©f G

MEDICIXFEEAEOEFEEHLT S0,
HFBORILVFRL—AR—XNEZEHLTTFEL,

[ZE&EFIE]
1. B —I XYV —RMAMTOMIERTIS— N\ H—ZHBDRIS—N\UH—IZKH]T B,

2. AMUINATAEFBDH R Yk -FIEMI2-D v vM12EFNFNERL. REAT 5,
Z D, UPSIDEY—o M EHIZRIKKSIZIRYFTIT5,
MABHRT YN EH®) -FyrM12(EF®) - Ty vM12(ER®) #EA,

3. AUINATBIZOFGUTNUREBL FINATDRT) T IO BER T AIKEIZLGZD LS,
AMUNATAIZELRAD , BEIZRIS5— N\ H—FRYATIT5,
XATEISUTINUR (LRE®) EA,

4. ALY —ASSYIZOTUTINUREEL, AT 79O RIB R A KFEIZES LS,
A IS TBIZELRAL,
XATBISU TR (LERE®) A,
A HALUY—ASSYDTLRT—IMETFIZRDESIZL TS,
5. ALY —N\URIZH ALY — NV RSN—FBYfTT . ALY —IZEEDIHELESIC
EBELEAS, IXFY—RMNUH—IZRYAIT5,
XAABH AL Y —N\UR-513—(LRO-W0) FA,



6. BEDVITIVRITGEELLELS, BTAINSIEICREFEDHEITES,
WL Y FEFYIMI2ERS (RTE®) [56~94N+-m(5.7~9.6kgf-m)]
NIV OS5 TINURERD  (RTE®) [25N-m(2.6kgf-m)]
WL FEARILIMSERS  (BTEG) [20~28N-m (2.0~2.9kgf-m) ]

1. AUISATAB A INATBH AL H—ASSYDZEUZ AT EBRY T3,
XAFBRTYT (BIED) EH,

A s8

CBHAREEDI)TISUAR, FiHEDHEWIEEZHERLTRBEHEITO TS,
A INATAEEMEERIR I+ 2720 T 520 A(10ecmIBE) BN FONELSE (X
EERIREFEB DRI ILYUT S0 REREIRLTIESLY,
BH. BERERECIYTAEIVTISUORNELNEWNMES T, il -JOVRIFY —R 1 TD
WU FRILVNERSHBKIEEICED . KRRDEFEVITIURERHBELE. KFHLTTILY,
RIS—ITHR R EMNFELIRETHERT L. FhOEITORRELYET,
BT FRIEHTERAEE 1T o TIEELY,

7. BEIZEC. YOV RLTa——0 Y F1FE1T4HS,
XABYIURLT a—4—-RERILIME (RTEQ- @)
TR LY [8~12N-m (0.8~1.2kgf-m)]

AN
= [

HYURL T a—H—EBYR -, BRAETETEDELT - "
EEW, TV S MEOREELYET . (>
HHURL T 2 — OBE Y IT— A R FRRE T2 T

FEE. 4

8. NyT—TAFRIFFERYF TS,

ERY {11 D HEER
1EBISTBABONBERRT 5,

2IVOVEREIL. TARI T M io#92500rpmiZEETRIEZ LI, FRIRN CRESNGUONERT S,
SHERZITL. BEHFRFENL CEETILGVLIERT 5.

L

=B
- FELHLHEEDEREMNEEL . EM XK OCHEDRRELLEDSTH., BRIFEEICIT>TZEL,
HRIENAHDE. MEEDETOHSARICLIDEFREITERELY., BERTT .
ETRICEREERCBESXESLISETEDIEL, EREFTOTEE,
- Z DB TEEETIBEIX. X 75—N+HRITHZAIRETITOTESLY,
HROBEENECTWRIGEIE. TVDUEBREHE 3. EFIEEITEEEIKEL.
EBRICHE- TS0,

A sx8

-AKMERELR, ERARICE TIIBREDRFEICEIEAHIZENHYFET
EERIT RRBHRECRE YTV EHEREL BEISSLTENGDBEEY T4 T ETo>TIES,



KIT CONTENTS Below is the contents of this kit with the quantity listed in brackets ().

CeRjueD (
== N,

Muffler Hanger (1) Nut M12 (2)

Gasket (1)
Silencer Band (1)

Clamp Band (2)
QD \
| ) <
Washer M12 (2)
= Springs (4)

. Sound Reducer (1)
Silencer
Band Rubber (1)

PRENVIE BOLT-SMOOTH-PASTE

i}

@ =
i3

—~ @

Zz

f

=

EXPREME Sticker (2) Bolt Smooth Paste (1) Button Bolt (1) 6 Point Wrench (1)

REQUIRED TOOLS These tools are the bare minimum required for the job.

* General Engine Maintenance Tools * Torque Wrench * Service Manual

A CAUTION!

B This product is designed to be used for off road competition purposes only.

B This product is to be installed by a qualified professional in a fully equipped workshop.

M This product was designed specifically for the application specified. If the attempt was made to use
this product on another engine/car other than specified then you will risk damaging this kit and or
the engine or components related with it.

M This product is to be installed with the appropriate tools and equipment to prevent any engine failures
and injuries or bodily harm.

A WARNING

M This product is to be installed when the engine and engine bay is cold.
B Please be sure that all parts are fitted correctly to avoid any possible fire risk hazards.



1. REMOVAL OF THE STOCK STANDARD EXHAUST MUFFLER

This manual only provides the simple instructions. For more details please refer to the vehicles
official service manual.

1. Disconnect the cars negative terminal battery.

2. Remove the exhaust main muffler.

3. Remove the center exhaust pipe.

4. Remove the exhaust muffler cover (rubber) from the car bodys left side.
5. Remove the lower floor bar.

2. INSTALLATION OF THE TOMEI TITANIUM MUFFLER

[lllustration of the mounting position of each bolt & gasket]
The installation of the bolts included in the kit is shown below.

<Kit contents torque specs>

Main Pipe A

Main Pipe B

Silencer ASSY

Gasket

Washer M12

Nut M12 [56.0~94.0N-m(5.7 ~9.6kef-m)]1
Soring

Clamp Band [25.0N-m(2.6kem—f)1
Silencer Band

Silencer Band Rubber

Flange Bolt M8

Flange Nut M8 [20,0~28.0N-m(2.0~29kem-f)1 |
Muffler Hanger

Sound Reducer

Button Bolt M6 [8.0~12.0N-m(0.8~1.2kem—f)]

BERRPPRPRRPPPRDP

* Apply the bolt smooth paste that is supplied in
the kit to prevent metal burns and seizures to
the bolts and nuts.

[MOUNTING INSTRUCTIONS]

1. Change the stock muffler hanger on the center exhaust pipe with the muffler hanger
that is supplied in the kit. * Use the included gasket (above @) & bolt M12 (above B)).

2. Fit the main pipe A with the Gasket, M12 Nut and M12 Washer with a trial fitment
before securing it all. You now check that the UPSIDE mark is fitted facing upwards.
*Use the supplied Gasket (Fig @) M12 Nut (Fig ®) M12 Washer (Fig @).

3. Fit the clamp band to the Main Pipe B, then use the Spring Bands to secure
the Main Pipe A to B. Then fit the new Muffler Hanger rubber.

* Use the supplied Clamp Band (Ref ®).

4. Fit the Silencer ASSY with the Spring Hooks to Main Pipe B, check that
it fitted correctly. * Use the supplied Clamp Band (Ref ®)).

A The mufflers Tomei Logo is to be installed facing down to the ground.
6



5. Fit the Silencer Band Rubber to the Silencer Band, take care not to scratch
the Silencer when fitting the exhaust.

* Use the supplied Silencer Rubber (Ref @/ (D).

6. Take note of the clearance of each section when you are doing up the bolts.
Torque Settings Fitting Nut M12 part (Ref ®) [56~94N-m(5.7~9.6kgf-m)]
Torque Settings Clamp band part (Ref ®) [25N+*m(2.6kgf-m)]

Torque Settings Fitting Bolt M8 part (Ref () [20~28N*m(2.0~2.9kgf-m)]

7. Use the springs to connect the Main Pipe A/B, Main Pipe B and Silencer ASSY.
*Use the supplied spring (Ref @).

A CAUTION!

- Please check all clearances with the vehicles body and make sure that the bolts are not interfering
with anything else. The Main Pipe A requires approx 10cm of clearance from the heat sheild.
If you cannot obtain
that much clearance then try installing without the heat sheild to ensure adequate clearance
is available.

- After fitting the straight pipe and/or catalytic converter please check that there are no signs of oil,

dirt so as not to burn them later when the car is running.
TIP: clean all fingerprints and oil off the Titanium
exhaust before starting the engine.
7. If needed you can then install the sound reducer.
* Use the sound reducer M6 button bolts (previous page@/d).
Torque Specs [8712N+=m (0.871.2kgf-m)]

/A\  WARNING

* It is highly recommended not to use the sound reducer when

using the car for high speed/ hard driving as it may cause engine failure.

* Only install or remove the sound reducer when the engine and exhaust is cold to avoid any burns
or injuries.

8. Reconnect the cars battery negative terminal.

INSTALLATION VERIFICATION

1. Check again the vehicle that there are no parts interfering with any other components.

2. Start the engine and let it idle first before taking it up to 2500 RPM to check and listen for any signs
of exhaust leaks or any abnormal sounds. Then recheck the car again for any loose parts or gas leaks.

3. After the initial test drive check the car again for any signs of exhaust gas leakage and any loose
parts, bolts and nuts.

A WARNING

- Any interference with any parts/components can pose a fire risk hazard so please meticulously check
the car after the install.

- Any exhaust leaks can decrease performance efficiency and also pose a health risk hazard with toxic
exhaust gas poisoning.

- If there is anything felt abnormal when driving please stop immediately and check the car over.

- When any work or checks are to be done with the metal exhaust components then please do so when
it is cold to prevent any burns and injuries.

- If any parts are lost or have fallen off then does not restart the car until the missing part(s) can be
replaced properly.



A CAUTION!

*The vehicles characteristics and exhaust backpressure may change after installing this product so
after the install you may need to have the ECU map settings and fuel supply pressure checked and
adjust accordingly to suit the new setup.

TOMEI POWERED ic.
BARH RE/NNT—F

T194-0004 HFAETHTEERISE—4—27
TEL: 042—795—8411 ({%)
FAX: 042—799—7851

5-4-27 Tsuruma Machida-shi Tokyo 194-0004 JAPAN
TEL : +81-42-795-8411(main switchboard)
FAX : +81-42-799-7851

http:// www.tomei-p.co.jp

CORAIZEAHIRYMT BELDTHRHIZ EEABELLET,
EEERE: A~ (HRE. EXFIRFMK<9:00~18:00

If you have any questions in regards to the installation of this product,
please contact your local authorized Tomei Powered distributor.
OPEN: Monday - Friday (National holidays and public holidays excluded). 09:00 - 18:00

FHZ LfitE< 75— GENESIS COUPE 200 TURBO Ex#kiiBAE 2016478 M21Y08-1
GENESIS COUPE 200 TURBO TITANIUM EXHAUST MUFFLER INSTALLATION MANUAL '2016.7 M21Y08-1

8



